35452

Outfall Mixing Zones

The water-quality-related regulations address additional issues beyond simply water quality
critena  Guidelines regarding outfall mixing zones and mimimum treatment criteria are also
addressed in OAR 340-41

A mixing zone 1s a specified area of a receiving water where wastewater 1s permutted to blend
with the receiving waters, and water quality standards are suspended or relaxed Mixing zones
are a practical means of using a recerving water's resiliency to limit wastewater treatment costs
whule controlling areas of potential deterioration

Mixing-Zone Standards DEQ may allow a designated portion of a receiving water to serve as
a zone of mitial dilution (ZID) for wastewaters and receiving waters to mix thoroughly DEQ
[...]
arr flow rates adequate to treat air from the conduit will be part of the headworks odor control
system

PDX 16692 DOC 10-2 9/11/95



35452 !

- S =l
POTENTIAL .
70 DRY- _~EFFLUENT
UV DISINFECTION WARER s 7 BUMP STATION LEGEND
/CONDARY ' /AERATION y
ARIFIERS — WW BASINS —_ ST Wereaty o
A WET-WEATHER FLOW ALTERNATIVE ROUTE
NOTE EXISTING CHLORINATICN FACILITY MODIFIED FOR WET~WEATHER
DISINFECTION, DECHLORINATION FACILITY SITED ON HAYDEN
ISLAND NEAR THE OUTFALL.
N ~—TO OUTFALL
N
N
)
/
SOLIDS
HANDLING
ot : A o
T i .\,_/r;
.\\ u/rl» L .,v.w\ < ! n /
. M (Rt B ~ N
A - = o -u..m el i = hY . /
K 7 .\ Yo 75 4 8 - : | /J
" ANAEROBIC ~ B _
*  DIGESTERS O O g - ; __
3 o e o
. O B s e
; ; ¥ “— = 1—
. \ K | L{PRIMARY _ |+ {
CHLORINE STORAGE AND FEED ~ —_— SEARNIERS
WILLAMETTE RIVER BASIN = JJ«
CSO CHLORINATION -
COLUMBIA SLOUGH - il T
PUMP STATION———" >
- e
HEADWORKS A\\
CKMHILL Conceptual Layout , i
BROWN Recommended Plan H ._Ol._
CALDWELL Columbia Boulevard Wastewater Treatment Plant |
s Plan and Associated Firms _
R —

DWG



35452

HEADWORKS PRIMARY MM004ZO1>m< DISINFECTION
TREATMENT TREATMEINT EXISTNG
STATION =
WAS TO SOLIDS g
HANDLING Q 5
PUMP STATION > Q
RAS Q M
000 o 5
— R 3] s\ g
| | G \
234 EXISTING e * =
l.~ MGD PRIMARIES ! L -
w MIXED-LIQUOR RECYCLE - Q T jﬂ
- GRIT _ TO THICKENING _ o B = e e A | | m
Q....JY “ S \ | “ | S
2812 |oool| - « || | |
i Frowl DEWATERING R ,‘
G{H m 000 _ SPLIT] = |_ _ _ i [ Q | g
1M _|* ' _ Ty | m
- 1 i d =
Yvye ", L e el
= e
FLOW _ | g (/// /4 (FUTURE) I = | SEti
MEASUREMENT P T { G| ¢ anloM.
PRIMARY -
| _ CLARIFIERS NEW S
screenings OO0 GRT roo + NEW mm__wm_.%wmmo STATION O
SLObEE RErVATED BASINS
E TO SOLIDS SLUDGE em—————— 1
HANDLING BASINS / _
CFTUENT
ZMS _ FILTRATION
LEGEND SECONDARY
——  PLANT FLOW STREAM CLARIFIERS _
———  ALTERNATIVE LIQUID _
FLOW STREAM [
--— RECYCLE SSIL
———  CHEMICAL ADDITION
——  SOLIDS
CHMHILL Planning Year 2040 FIGURE
) Liquid Process Flow Diagram
4 BROWN anp
j s T Recommended Plan 10-2
& Blad R e Columbia Boulevard Wastewater Treatment Plant
R e S e

422G20Z DWG



35452

Primary Treatment

The pnimary treatment process will consist of two treatment trains One train will include
four new dry-weather pnmary clanfiers with the ability to treat flows up to 160 mgd These
flows will then be directed to secondary treatment The other pnimary treatment train will be
used to provide pnmary treatment of wet-weather flows The existing eight primary clarnifiers

will be used as the wet-weather primaries Wet-weather flows are those in excess of
160 mgd

Dry-Weather Primary Clarifiers

A new primary treatment facility will be constructed for treatment of dry-weather flows
(those up to 160 mgd) This facility will consist of four rectangular primary clanfiers
measuring 60 by 260 feet each The clanfier depth will be determined during the predesign
phase to optimuize performance efficiency Flow will be split evenly between the tanks by use
of flumes or channels

Scum will be collected near the downstream end of each basin and will be removed by a
helical scum skimmer to a trough A structure will be constructed over the scum skimmers
for cleaning and maintenance of the system Flushing water will direct the scum down the
trough to a decanting scum pit The underflow will be returned to the primary influent The
scum will accumulate on the surface of the pit, where 1t will be pumped to the digesters on a
routine basis

Sludge will be thickened 1n deep hoppers contained within each basin The sludge will be
pumped directly to the digesters at a concentration of at least 5 percent solids

Concrete covers for the pnmary clanfiers will be designed to support ight vehicle traffic and
the odor treatment equipment Access hatches will be provided along the length of the
covers for operation and maintenance activities Wet scrubbers will treat all air from within
the primary treatment process and the scum handling building The scrubbers will be located
on the pnmanes to mmimize the footprint required by the faciity Chemucal receiving and
storage for both the dry-weather and the wet-weather pnmary scrubbers will be located 1n an
odor control chemical handling facility This facility will be adjacent to the primanes on the
northwest corner

Wet-Weather Primary Clarifiers

The existing pnmary clanfiers will be used as the wet-weather treatment system Plant
influent flows in excess of the secondary treatment peak design flow (160 mgd) will be
diverted to these primaries for treatment as wet-weather flows The diversion of flows to
these tanks will occur 1n the new headworks building outlet structure Flows will be directed
under the existing screenings building and will be split between the primanes through the
existing flume structure The existing screeming equipment will be removed, and the
channels will be covered Wet-weather flows leaving the existing pnmary clanfiers will go
directly to the effluent pump station

PDX16692 DOC 10-7 9/11/95



Primary sludge will be pumped from each tank directly to the primary sludge thickeners The
sludge will be thickened in the existing primary sludge thickeners to a concentration of
5 percent New sludge pumps will pump the thickened sludge from the thickeners to the
digesters

The existing scum collection system will be taken out and replaced with a new system 1n the
same location Scum will be collected at each basin and will be removed automatically by a
helical scum skimmer to a trough Flushing water will direct the scum down the trough to a
decanting scum pit The underflow will be returned to the pnimary influent The scum will
accumulate on the surface of the pit, where 1t will be pumped to the digesters on a routine
basis

Odor control covers will be provided on all eight of the existing pnmary clanfiers The
method of covering will be determined during design of the system At that time, 1t will be
determined whether covenng just the weirs, instead of the complete tank, will be adequate
For the cost estimate, 1t was assumed that the primary clanfiers would be covered
Aluminum covers will be used for this system Access hatches will be provided along the
length of the covers for operation and maintenance activities Wet scrubbers will be used to
treat all captured air The scrubbers will be nstalled adjacent to the primanes Chemuicals for
the wet scrubbers will be received and stored at the dry-weather primary odor control
chemical handhing facility

Secondary Treatment

The secondary treatment system will ultimately treat flows up to 160 mgd It 1s expected that
the existing permit of 30 mulligrams per liter (mg/L) of 5-day biochemical oxygen demand
(BOD,) and 30 mg/L of total suspended sohds (TSS) (30/30 permut) will later be modufied to
a 20/20 permut It 1s thought that complete nitnification and denitnification may be necessary
in the future For these reasons, the secondary process plan includes the ability to provide
biological mitnification and demitnfication duning the dry season with anoxic selectors

The existing secondary treatment process operates 1n a plug-flow mode with an anaerobic
selector to improve settleability The capacity of the existing system 1s 100 mgd, with a daily
peak of 130 mgd and a hydraulic peak of 160 mgd The limiting units of the existing system
are the secondary clanfiers These units are shallow and square They are penpheral-feed,
penpheral-effluent tanks with circular collection mechanisms As such, they are limited 1n
their capacity, and short circuiting of solids occurs 1n the corners

The recommended alternative 1s to eventually replace the secondary clanfiers with new
center-feed, deep, circular clanfiers The existing secondary clanfier tanks will then be used
for activated sludge basins The strategy 1s to eventually reverse the flow through the
secondary system by using the clanfiers’ tankage as the influent end of the activated sludge
basins Each of the existing clanfiers will be divided nto quarters to provide the capability
for anoxic selectors or aeration cells The existing effluent channel between the clanfiers
will be used as the primary effluent feed channel The existing Iine between each secondary
clanfier and 1ts dedicated aeration basin will be used to direct flow from the new aeration
basins (converted clanfiers) to the existing aeration basins in the direction opposite that in

PDX16692.DOC 10-8 9/11/95



35452 °

which the mixed liquor now flows The hydraulic head to this system will be raised with the
construction of the new headworks and new dry-weather primary clarifiers

The existing process air system has the capacity to meet the air requirements for the
expansion When these modifications occur, the aeration diffuser system will need to be
evaluated and modified

The new secondary system will operate with anoxic selectors for biological mitnfication and
denitnification To maximuze use of the existing volume, step feed with anoxic selectors 1s
recommended In this mode, an anoxic zone will be located at each step-feed point Mixed-
hiquor recycle pumping 1s not required for step-feed anoxic operation Step-feed anoxic
selectors have been 1n operation in Europe Currently, step-feed anoxic systems are being
retrofitted at all the New York City plants Full-scale operational experience will be
available by the time the new activated sludge system 1s implemented If the step-feed
selector process 1s used, only 14 new secondary clarifiers will be required

If plug-flow selector technology 1s used, approximately 16 secondary clanfiers will be
needed for solids settling In either case, the sludge volume index (SVI) 1s assumed to be less
than or equal to 150 mulliliters per gram (mL/g)

The new secondary clarifiers will be built west of North Portland Road The new clanfiers
will be 140 feet 1n diameter and 18 to 20 feet deep The optimum return activated sludge
(RAS) return rate will be 400 to 450 gallons per day per square foot (gpd/ft’) The scum
removal capacity of the clanfiers will be sized for anoxic selector operation Sludge removal
will involve a suction manifold collector mechamism The periphery will include standard
baffles or in-board launders to prevent short circuiting of solids

Disinfection

The process group designated as disinfection on the liquid process flow diagrams consists of
effluent pumping, chlorination, dechlonnation, and outfalls

Effluent Pumping

Flows leaving the secondary system will flow by gravity through a new 160-mgd outfall line
or will be pumped by a new effluent pump station when gravity flow cannot occur The
effluent pump station will consist of four pumps with a firm capacity of 160 mgd It can be
located on the west side of North Portland Road with the new facilities or on the east side,
Just to the west of the new nonpotable water disinfection system The pump station location
must be selected after the outfall route has been selected

Wet-weather flows will be directed to the existing effluent pump station from the wet-

weather clanfiers These flows, up to 234 mgd, will be pumped from the plant through the
existing outfall line

PDX 16692 DOC 10-9 9/11/95



Chlorination

Plant effluent will be disinfected by chlorine provided by the existing chlorine handling
system with minor expansion Additional chlorinators will be needed to provide the capacity
and the feed capability to treat wet-weather flows Chlorine contact will occur 1n the outfalls

Dechlorination

The existing mixing zone 1s adequate for treatment effluent chlorine residuals up to 1 mg/L
Dechlornation may be required for chlorine residuals that exceed this amount It 1s expected
that 1t will be possible to keep the chlorine residual concentration below 1 mg/L during
treatment of dry-weather flows, but not during treatment of wet-weather flows Therefore,
dechlorination will be necessary to meet the water qualty standards for chlonne
Dechlornnation of the wet-weather flows will be required whenever the wet-weather facility
1s 1n operation If necessary at a future date, dechlorination of the dry-weather flows will be
provided

A dechlornation facility will be needed on Hayden Island near the outfall locations
Dechlonnation with sodium bisulfite 1s recommended in this plan to ehmnate safety
concemns related to gas

Outfalls

The existing outfall has a 240-mgd capacity and 1s equipped with a 350-foot multiport
diffuser This diffuser has a 600-foot by 370-foot mixing zone downstream and a 600-foot
by 100-foot mixing zone upstream A new outfall with a 160-mgd capacity will be required
to handle the peak flow capacity of 394 mgd The new outfall must direct the flows to the
nver at a point where a new mixing zone can be established A new 160-mgd outfall and
muxing zone downstream of the existing mixing zone have been recommended

An 1ntertie between the outfalls will provide the capability to perform diffuser maintenance
when flows are less than 160 mgd This intertie should be located on Hayden Island

Advanced Treatment Features

The hquid process flow stream was developed with the capability to provide advanced
treatment alternatives These 1ncluded nitnfication, effluent filtration, ultraviolet
disinfection, and effluent reuse These alternatives were incorporated 1n the planning to
ensure that the plant could meet regulatory requirements that might anse 1n the future

PDX16692 DOC 10-10 9/11/95

|
i--------_-



	35452 (101)
	35452 (102)
	35452 (103)
	35452 (104)
	35452 (105)
	35452 (106)
	35452 (107)
	35452 (108)
	35452 (109)
	35452 (110)
	35452 (111)
	35452 (112)
	35452 (113)
	35452 (114)
	35452 (115)
	35452 (116)
	35452 (117)
	35452 (118)
	35452 (119)
	35452 (120)
	35452 (121)
	35452 (122)
	35452 (123)
	35452 (124)
	35452 (125)
	35452 (126)
	35452 (127)
	35452 (128)
	35452 (129)
	35452 (130)
	35452 (131)
	35452 (132)
	35452 (133)
	35452 (134)
	35452 (135)
	35452 (136)
	35452 (137)
	35452 (138)
	35452 (139)
	35452 (140)
	35452 (141)
	35452 (142)
	35452 (143)
	35452 (144)
	35452 (145)
	35452 (146)
	35452 (147)
	35452 (148)
	35452 (149)
	35452 (150)
	35452 (151)
	35452 (152)
	35452 (153)
	35452 (154)
	35452 (155)
	35452 (156)
	35452 (157)
	35452 (158)
	35452 (159)
	35452 (160)
	35452 (161)
	35452 (162)
	35452 (163)
	35452 (164)
	35452 (165)
	35452 (166)
	35452 (167)
	35452 (168)
	35452 (169)
	35452 (170)
	35452 (171)
	35452 (172)
	35452 (173)
	35452 (174)
	35452 (175)
	35452 (176)
	35452 (177)
	35452 (178)
	35452 (179)
	35452 (180)
	35452 (181)
	35452 (182)
	35452 (183)
	35452 (184)
	35452 (185)
	35452 (186)
	35452 (187)
	35452 (188)
	35452 (189)
	35452 (190)
	35452 (191)
	35452 (192)
	35452 (193)
	35452 (194)
	35452 (195)
	35452 (196)
	35452 (197)
	35452 (198)
	35452 (199)
	35452 (200)

